"Modé.ls
G2018D

LIQUID COOLED DIESEL MOWER

Parts List

TABLE OF CONTENTS

ENGINE

CYLINDER BLOCK . v+ e M
FLYWHEEL CRANKSHAFT,PISTONS AND RINGS .............. TR A6
CIUNDERHEAD ... ... veee e i eer e e e ervenee e eneeanaas A8
ROCKER SHAFT ..o e e A
TIHING GEAR AND CAMSHAFT .....0 ... cieiiree e eree e reeeneanes AlD
CRHSHAFT CASE AND THROTILE LINIAGE ... AlD
DILPUMP ©eeeeeeee e e e e e e e e nee e Cereeeraeeans AR
THROTTLE CORTROL .evvenernrres e veeen s ennsnneeneengennennsens M
LUBRICATION COMPONENTS ... 0.oiieieiineiieeeiieesleeeanes . Al
GLOW PLUGS ............. S S e B2
TACHOMETER .. evreerens e B2
FUEL SYSTEM ............ SO SUUTUUNUIUURPP
FUELPUMP ....eericenieieeeennsieaannas SO TR

* FUEL INJECTION SYSTEM ......... e et I B6
FUEL INJECTION PUMP .. ...+ ..eeeoe. . e L. B8
ATOMIZER ............. BT ieneenns SO USRI B8 "

CEXHAUSTSYSTEM ..ot e BIO
WATER PUMP,THERMOSTAT, TEMPERATURE SENDER ............ RO Q-
ARCLEANER ...ovviianiiiiiiin SO AT “
ENGINE MOUNTS ............: . S “
STARTER,PLATE AND FLYWHEEL SHIELD ..........uinnneinseereaiaeanaes (4
ALTERNATOR AND BELT................. S U (8
- ALTERNATOR ASSEMBLY ......ovvnnninninnn S (8
EASKETKIT Lo D e e el
MOWER - ) .
21T L33 S ‘BIO -
EXHAUSTSYSTEM ..o vennnn S BIO -
‘RADIATOR AND SHROUD .........:...... e T B2
RADIATOR FAN'ASSEMBLY .........ceviiieiniennarnreneenennens weneeeaBH
BASEANDLIFTARMS ............. SRR eeeens SRR a
BODY AND ATTACHING PARTS ..... e ——— POTTPRIR !
SEAT,LID AND REAR COVER ..... e e e e e e aaeeaanas . 2
PARKING BRAKE. ........... S S D4
DRIVE WHEELS .............. A e eteer e et rnae e e erieneaaranas 04
GSINGLETAILWHEEL ......oooiviiiiiiniiiiiiinninniene, ORI . D6
" STEERING -.........n. . et el et e e e e et e e e n e, D8
TRANSHISSIONCONTROLSAHD(ROSSSHAFT............................._... 08
DRIVEIDEER .. eeineenreienee e e s eneeensmnenesrnan e ena e anaas D10
ELECTRIC CLUTCH (PTO) .oveveeennvnnenn . eerrmrenerariaeaaaaaas il

" HYDRAULIC SYSTEM (BRIVE} ...evveeveenevneeernennrameeess e bi2
HYDRAULIC LIFT ASSEMBLY .................... e irer e D4 -

~ ELECTRICALSYSTEM ......cnvnennensee PP PP 7]

" UDECALS veieerireeineeanens e taeriteteareeeieeeeneraraae R B4
52" MOWERDECK ....ooevnennnenn.. eerrenees e ereaaaa E§ -
2 BOWERDRIVE ... eeeeeeneeeeeen e erereveeecaneennenn s reeenn s anns E8
62" HOWER DECK ............... T T e vt e r e en e eans soen EIO
62'MOWERDAIVE ......... e et e Ei2-

GEARBOX (DECK) ... veveeeeeenneersnnreieenmreeeeeesenneeenaeens EHY

&




22

PR S

PART NO.
P110006670
P064200015

P0O64200040
P064200040

* P198466050

P198466010
P198466070
. P165298160
P198517090
P198517300
P188517304
“P198517307

P040106203

P0O64100045
P042303015
PO30500512
PO30500616

PO30500820
P030309005 -

P0O12100620
P0O12100635

PO12100660

P110156220
NSS

~ NS§

‘PO30500612
P0O10810840
P110156230
NSS
NSS

™ PO30500612
P010810840

P110156240
"NSS

NSS .-

PO30500612

PO10810840

PO11310850
PC11310850

PO10700845

P0O36509005
P0O64200018

8-568030-23

\

| CYLINDER BLOCK
NOTE: FOR COMPLETE ENGINE ORDER C42982

DESCRIPTION

" BLOCK - cylinder, short
COPLUG L. ST

BUSHING - standard
BUSHING - 0.25 mm undersize .
BUSHING - 0.50 mm undersize

BEARING - ball

PLUG .......... e :

[¥2)
|
[om
[w ]
Y
NAN S S RNNS S NNSa AN S S g NRNRNNN SR aED == NAGNN =

P T LR T T R T P R
......................
.......................
.......................

.....................

pr e e o

......................
......................
......................
......................
......................
.......................
P R N R R R T R

......................

October 1994




24

. REF.-

PART NO.

1 P115236020
2 NSS
3 P115276210
4 PO30509020
6 P198586030
6 P198686034
6 P198586037
.7 P198586060
7 P198586064
7 P198586067
8 P115026240
9 NSS
10 .NSS :
11 . P198517325
12 P115176130
13 P020109103
14 P115017090
14 P115017100
15 NSS
16 NSS .
17 P115326260
18 PO36500019
19 P115107400Q
19  P115107410
20 P115357260
21, P115376150
22 .PO10109330
23 C" 45367
24 ' P020800018
25 P026200018
26 PO34100508
27 C 45369
28 113- 104
29 192- 20
8-58030-25

"ROD -connecting . ................. e

FLYWHEEL, CRANKSHAFT, PISTONS AND RINGS

' DESCRIPTION

CKIT -crankshaft ... ... .. ... ey e e

CRANKSHAFT . . .ttt et e e L

" GEAR ... ........... e e

KEY .......... e e e e e e e e e e e
KIT - bearing (standard) . . . ... e e -
KIT - bearing {0.25mm undersize) .......... e PR ‘
KIT - bearing (0.50mm undersize) : ol

KIT -bearing {standard) . . ... ...... ... ... .. ... ... .....

KIT - bearing {0.25mm underslze} ................. e

KIT - bearing (0.50mm undersize) ...... e e e

ROD ............... . ... e P

CAP ... ...... R R

BUSHING .. ... ST SO
SCREW-. . ......... S . e
NUT e i e i S

" KIT - piston (standard) ............ e e e e y

KIT - piston {0.50mm oversize} . . ... ....... e e e
FISTON ASSEMBLY .. ...... e e e e
PISTON . ....... A AN
PIN ... ... ... .. .... e P

“KIT - rings (standard) . ... ..... S
KIT - rings (0.50mm oversize} . ............ RIS
FLYWHEEL . ....... e e e e e

RING . .....c.oovvnnn. R

PULLEY - engine . . . . .. P e e
BOLT - 5/16” - 18 x 1-1/4 . . . .. N J
LOCKWASHER - 5/16" . .. ... .oootnnn AU S

QOctober 1 994



27
26 — _ : _
: CYLINDER HEAD
v , P : ‘ . | " REF. . PART NO.- DESCRIPTION . . : REQ'D
' ' ' ‘ P111016911 KIT - cylinderhead . ............ e e 1
' 2 P111086030 HEAD - cylinder (includes ref. 15, 16, 17 and 24) ... .- ....... 1.
3 P120166280 - VALVE -inlet ... ........ouineennsiomenieeoneeenn. 3
- P120406080 SEAL . e vt et e e R e 3
M 6 P198217070 SPRING . ......... S R 3
7 " P120186100 CAP o e e 3 .
8 P120226080 - RETAINERS . . ottt e et e e e e 6
9 - P120176290 WALVE - @XBAUST -+« « o e e veee e e e e e . 3
10 P110136290  INSERT .\ .ttt ittt iaa e R 3
11 P120406080 L UBEAL . . e 3
12 P198217070 SPRING &« o v e e e e e 3
13" P120186100 CAP o et e 3
14 ‘P120226080 . HETAINERS . . oottt e e e ettt 6
15 P198466070 PLUG ...... S S S e e -4
16 P0O64200022 PLUG .+ et oo e e e e e 3
17 P064200022 PLUG &t v e e eee e e e e e e e e 3
18 P195816200 PLATE - THING & v o o v eev et e ee et 2
19 PO11310816 SCREW . o o ettt et e e e e e 2
20 P111136340 SCREW . oot e e e e 11
21 P111136350 SCREW .« o oo e e e e e 3
23 c 43611 GASKET .« . ot e et e e 1
23 . P111147390 GASKET - {0.5mm oversize) ...........- e UAR
24 - POB4200018 PLUG - included in cylinder head kit . ......... e e 2 .
L S | " * . ROCKER SHAFT :
' ‘ 1 P120036330 SHAFT ASSEMBLY - TOCKET .« o oo iote oo ee i enne e e 1
2 P120316190 SHAFT ... ........ S AP S
3 POB4609006 PLUG .. oo et e e 2
4 P120356120 LEVER-LH. ... ........ e R 3 .
5 P120356110 L OLEVER - RoH.. . .3
6 .+ P120346170 BRACKET .. .%...uvinrnnnn. e e 3
07 PO30300325 . PIN........ S e 1
8 P198217080 SPRING © . ot v ee e et e "2
9 " P199486220 SCREW - AdJUSHING . . oot v vt e e ciin e 8
10 . PO20109076 L UNUT o e e e 6
11 P012109177 STUD « o et n U, 3
12 P023100008 NUT -« o e e e e e e e e e 3
15 - P120456240 ROD © - . o eet e et e e e e e e .8
. N 16 P120116100. TAPPET .......... PP ... - B
17 P199280280 - WASHER - included with shaft assembly .. ................... 4
y .
1\ . ¥ .
o 8-58030-27 _ E . - _ : : October 1994




. -

NSS:

PART NO.

P120026120

PO34100508
P0O40109059
P199216230
P120736081

P120016C30

P125256120
P165166260
Cc 43612
PO11300612

* P165106131

P0O30300414
c 43613

P198636090 |
.P011300680

PO11300640
PO11300660
P023100006

P125046140
NSS
PO36800008
P026200010
P125406071
NSS =

NSS oot
P198217110
P0O31100004

P198216731 |
"P125156170

P052100070
P036800008
P125416020
FO10110630
P0231000086
P125116130

PO52100030

PO36800005
P125876120

. PO11300616

PO10108264

PO23100006.

P125176080
P198216760
P026200008
PO20300008
P125156180
P0O52100050
'PO36800006
P165206360
P165996420
PO10110850
PO23100008

“P185206082

P025100016

8-58030-29 .

' TIMING GEAR AND CAMSHAFT

DESCRIPTION

- CAMSHAFT ................... e e

KEY ..... A S, P

........................................

GEAR -seeoilpumppage 31 ... ... ...

CAMSHAFT CASE AND THROTTLE LINKAGE

LEVER ASSEMBLY . .. .. ...... " ....ic......

LEVER........... e e PR ’

“ORING L.l PO R
CIRCLIP ... .. ool
LEVER ........ e

PO RING oo
CIPCLIP .« .\ e e e e
'PLATE ..... I e, DR S

NUT . ................ e g
SOLENOID - fuet shut off ... ....... L P
WASHER—7. . . ... .... e e .

...........
...........

............

............

October 1994

REQ'D

1
1
"1

3
1
1
1
1
1
3
A
12
1
1
2
4
2
1
3




~—

REF.

—h
COONOOOO O AWN =

— —
by =t

DO NG O S W -

—

8-58030-31

PART NO.

P165026110
P198216821
P140166130
P140116140
P199286150
P199286160

P199286170 -

P199286180
P198216720
F199236540
P0O36800010

- P199266180

P140036120
P052100150
P140186010

e

_KIT - repair

DESCRIPTION

VALVE
“Q’" RING

THROTTLE CONTROL

THROTTLE

"OIL PUMP

...................

24 x 3/4”

24 x 3147 ... ... .. ..

........................

......................
...............................................
.............................................
..............................................
..............................................

KNOB - throttle
" SCREW - #10 -
NUT - #10 - 24 flange lock’
BRACKET. - throttle
CLAMP - casing
SCREW - #10 -
CLEVIS - extension
PIN - clevis 5/16'" x 7/8'"
PIN - cotter 3/32"" x 3/4""

— o = ed ok b b

_I_i—l_n_i_ar\)m_l_l.
. . o

October 1994




REF. PART NO.
1 P110706860
L2 C 43607
3 C 43608
4 P010109235
5 C 43614
6 P140986590
7 P052109076
8 P140406310
9 PO11300612
10 . C 43997
11 PO11300612
12 C 43999
13 C 43207
14 P111026371
15 C 43615
16 C 43616
17 C 43605
18~ C — 43606
19 P024500008
20 P198996060
21 PO11300650
22 P110666110
23 __P110666120
24, PO11300812 -
. 25 PO68122560
26 C 43443
27 P140546020
28 P140606680
29 P198486780.
30 P198996060
31 C . 43601
32 'C 38122
33 C 45606
34 222- 681 °
35 C’ 45544
8-58030-33

‘TUBE - 1/8" x 58’ copper . .....

LUBRICATION COMPONENTS

DESCRIPTION

...............................................

...........................................

BOLT ...... R e e o
“OTRING ...l e o

DIPSTICK .. ........ e S e
COVER... .. P A PP _—

GAGE - PrBSSUIe, Oik- . - v |+ oo v oot
FITTING - 1/8” wbe . -.. ... ......... W e

FITTING.- 1/8" x 178" .. .... S e .

=
«
.
.
.
H
- PR T _
. ’ - - —_ .
[ . -

l\.

wt o

Qctober 1994

& - . LI - #

N g
- g .




34
o . b " Rer. ' PARTNO.

' 1 C 43603

2 P185376170

1 P120076070

2 P199566651

3. P011310612

4 PGI0700610

5 P199376230.

. 6 P120996060

{ "1

8-58030-35

.HEATER - glow plugs

'GLow PLUGS

DESCRIPTION

...........................

BAR“........A ........... -

---------------------------------------

October 1994



Pt

1
oLt e

+REF. .

CoNOMbwWN S

ok omd ok o ok b
NoOmbWh-2O

18 .

19

[
(=]

1 C "43604
2 NSS -

3 P130516080
4 . P130516081 .
5 P130516082
8 ‘P130516085
7 P130516088
8 F130516083
9 P131226180
10 P130516086
11 P130516087
12 P130516084
13 P130516090
14 P130516089
15 P130516092
16 P130516069
17 P130516091
8-58030-37

PART NO.

C 45468
P011310816
C 45470

. P198346020

c 42988
P130306041

' - NSS

c 43597

C 43444
P130336031 -

P130446090
P130446080

- P130326120

113- 11

€ 43604
P130996070
PO11140616

P198486840
192- 20

196- 521

FUEL SY_STEM {ENGINE}

DESCRIPTION

BRACKET - fuel filter mounting .. ... .. . .
SCREW . ...... ... ... . .. .
HOSE - fuel {pump to filter} 5.5 .. ............
CLAMP -hose ....... e e e e e e e, e
HOSE - filter toinjectionpump ... .............
FILTER ASSEMBLY -fuel ... .................
HEAD ....:..... e e e e
“OTRING. ... ... ... e e
ELEMENT - fuel filter ... ............... e
CONTAINER . ........ ... ........ L

¥

RING.............. e e

 OWASHER...........ovviinniann I

BOLT - 5/16”" - 18 x 2-1/2" .. ... ... e
"PUMP - fuel (repairs below) . . ... .. .. e
GASKET ........ e e e

- CONNECTOR ....... P

LOCKWASHER - 5/16"" . .........
‘WASHER - 5/16' . . ... ... . L. e

FUEL PUMP

LPUMP - fuel ............ e e
BODY -UPPBI oottt s e e i e
BODY -lower ............. R e
SPRING ........¢.....oin.t

PIN......... PR

LEVER. . .. .. e P
SPRING ..« .o ivveenreenennn e
DIAPHRAGM . . . . ooveeeiee i

.............
............

.............
I L L. R
.............

37

‘REQ'D

'

October 1994




38

REF. © - PART NO.
1  P131017390
2  P131236280
.3 P025100006
4 P131437310
4 P131437320
4 . P131437330
4 P131437340
5 PO11300620 .
6 P023100006
8 P131046160
9 P023109002
10 P025100010
11 P198236030
12 PO10109270
13 P023109002
14 P025100010
15 P131507010
16 P131507020
17 P131507030
18 P199106020
19 P199106020
20 . P010100625
21 P023100006
23 P131406340
‘24 P131426200
25 P111316280
26 P198996090
27 . P131606260.
8-58030-39

PIPE - injection (No. 1 cylinder)
PIPE - injection (No. 2 cylinder) .
PIPE - injection (No. 3cylinder) . . . ... ... .. .. ......... .
DAMPER ...... . ‘

NUT e

FUEL INJECTION SYSTEM

..............................................

-

..............................

DESCRIPTION . . REQ'D
PUMP - injection (repairs page 23) ................... . ... 1
SCREW .................. e e 1
CWASHER ... L. e e e 1
SHIM - 0. 2mm . ... it e et e e e UAR
SHIM - 0.3mm . ... . . i e e e, UAR
SHIM - 0.8MM o . et et e UAR 5%
SHIM - 0.5mm . .. ... . e e UAR

S WWWWNRNNR = = e aaaaa@N

October 1994



i e =

PART NO.

REF.
P131017390
2 .P131296665
3 "P131196130
4 P131226170 °
5 P131176430
6 P131186050
7 P131156160
8 . P131116410
9 P131296951
10 P131296620
11 P131176440
12 P131296621
13 P131286622
13 P131296623
13 P131296624
13 P131296625
13 P131296626
-13 P131298627
13 P131296628
13 P131296629
13 P131296630
13 P131296631
13 P131296632
13 P131296633
13 P131296634
13 P131296635
14 - P131256120
15 P131296636
16 P131296650
17 P131136320
1B P131236190
19 P131426180
20 P131246130 '
21 P131296662
22 P1311368330
23 P131296651
P131406340
25 P131446069
26 P131426210
- 27 P131446065
28 P131437250
28 ‘P131437261.
.28 P131437252
28 P131437253
28 P131437254
28 P131437255
28. P1314372566
28 P1314372567
+ 28 P131437258
28 - P131437259
28 . . P131437260
28 . P131437261
28 P131437262
28 P131437263
28 P131437264
28 P131437265
28 P131437266
28 P1314372867
28 P131437268
28 © P131437289
- 28 P131437270
28 P131437271
28 P131437272 -
29 -P131446066
30 F131446070
31 .P131446068
3z P131416150
33 P131446067
8-58030-41

FUEL INJECTION PUMP

‘DESCRIPTION -
« PUMP - fue! injectio

n

HOUSING . ........................ e e s
HOLDER . . .. .. I e e e

SEAT ..o i e

PLATE - shim 1.8
PLATE - shim 1.9
PLATE - shim 1.9

Smm ......... .. e e e
L2+ 1 o T

"PLATE - shim 2.00mm .. ........... T e .

PLATE - shim 2.05mm

PLATE - shim 2.1

. ..PLATE - shim 2.1
PLATE - shim 2.20mm

PLATE - shim 2. 2BmMm .. vttt e s oot et m e et i i e e e UAR
*PLATE -shim 2.30mm ........ . ... ;. ... e e UAR
PLATE - shim 2. 35mm . .. .t e i et et e e e e e e e e e UAR
PLATE - shim 2.40mMm . .. .. 00 e e it eime e eiie e e L UAR
PLATE - shim 2.45mm . .. . .. ... ... i e dninananas UAR
PLATE - shim Z.50mMm . .. . ... i i e e e UAR
CTAPPET ... i e e 3
RACK . . . i e e e e e e, 1
BRACKET . ... . e e e e e e e T
SOREW . e e e e e e 2
BOLT .. . e e e e e .
WASHER . ..., ... i e e e e e e e e 2
NIPPLE . .. .t it e i i e e e e e 1
PLATE . .. .. e e e e e e e e e e 3
SOREW .. e e e e e 3
PIN . e e e e e e e 3.
ATOMIZER
ATOMEZER .. .. . i i e e e e e e e -3
10 1
WASHER ... .. .. i e e e et e 3
BODY .ottt e e e e e e e e e e e e e 1
SHIM - 0.00MIm s e e e e e e e e UAR
SHIM - 0.020mMM . . .t et e e e UAR
SHIM - O.00mMM ., . it e e e e e UAR
SHIM - 0.978mMImM . .. . e e e e s UAR
SHIM - 1.00mm ..... . e R UAR
SO SHIM-1.028mm ... .. e e e e e e UAR
CSHIM-1.05mm ... e e e e e e e UAR
SHIM - 1.07Bmm ... ... ... i e i i e e . UAR
SHIM - 1.10mm ... .-... ... e e e . UAR
SHIM - 1.1 2BmMm oo e e e e e e UAR
SHM-1.1B6mm .......... e e e et e e e, .. UAR
SHIM-1.175mm . ..., i i i i e e e e UAR
SHM - 1.20mm ..... e e e i UAR
SHIM - 1.2 2B . .. .. . . e e e e e e UAR -
SHIM - 1.2B0Mm .. ... it e e it s UAR
SHIM - 1.27BmMm . .. o e e e e e UAR
SHIM - 1.30mMIm & . .. o i e e e e e e e e e UAR -
SHIM - 1. 32BMIM . ...t it ittt i e e UAR '
SHIM - 1. 3BmMmM . . o i et e e e e e UAR
SHIM - 1.375mm . .. . ... .t it e e UAR
SHIM - 1.40mm . ... .. e e e e e e e e e UAR
SHIM - 1.42BmMm . ... it i et i e e e e e UAR
SHIM - 1.45mm N UAR
BPRING . ... . i e e e e e e e e 1
1
BPACER . . i i i i e e e e ettt i e e 1
L0 .4 S I
5 1 0 o 1
e,
‘ October 1984
Y

Omm ......... e e e
5mm ... ... ...........

)
m
Q
O

T -
B 0 60 ) () 60 03 0 00 G () ==
T

UAR

cCCcccCcc
PP P
23T




42

FUEL SYSTEM (TRACTOR])
../ * ' REF.  PART NO. DESCRIPTION =~ | ' ' . . REQD
17 C 45312 TANK - fuel .. ... 1
2 C 45334 CAP -fuelgauge ............ ... . ... .l 1
3 221-° 1101 NIPPLE - pipe 178" . ..ottt et eee e 1
4 c 37811 FITTING - valve 1/8" x 90°. . ... ...... P Lo
5 C 43052 GROMMET - tank ........ e e 1
.6 C° 43053 . FITTING -return 90°. .. ...\ttt it 1
. 7 214- 274 . CLAMP -hoSe #4 ... .. oottt 2
., 8 214-- 103 CLAMP -hose #8............. PR b 2
. 9 C 43270 HOSE - fuel 1/4" x 45" ... ... .. ..., 1
. 107 C 43271 OSE -return 3/16°"x 517 .. ... .o i e 1
11 C 45313 '  STRAP-fueltank.,............ P i 2
12 N113- 103 BOLT - 5/16” - 18 x 1”7 . ...... [P 2
13 131- 89 NUT - 5/16""- 18 lock . ....... DU e 2
14 113 3" BOLT - 174" - 20 x 3/4" .. .............. e 2
15 131- 71, NUT- V4" -20l0ck .. ............ P 2
16 C 34189 CUSHION .......... e 4
17 C 44584 FOAM - tank Gushion [..............Vc.cucieeenninonnn., 1
) EXHAUST SYSTEM.- . . )
1 -« .C 42833 GASKET - exhaust .. ................ e SRR 1 |
2 C 42834 - BOLT-M8-1.26x25......... S .4
3 C 45769 . MANIFOLD -exhaust ................... e e 1
4 C 45770 STUD - manifold . . ... ......... e e -
; 5. C. 43135 PIPE - engine to muffler . ., ... .......... e e "
-6 C 42055 CLAMP - muffler 1-3/4"" ....... e e e S 1
7 C 45461 MUFFLER ASSEMBLY . .. ................... St 1 -
S 8, ‘C . 31417 CLAMP - muffler 1-3/8" . ............ O e 1
fi- 9 * C 45444 PIPE - exhaust ...... e AP e 1
10 -C 43012 ° MOUNT -rubber.................... Yo, JEU e 1 i
11 195- 518 WASHER - 1/8" i .2
12 192- 18 LOCKWASHER - 1/4" .. ................ e eelia.. 10
13 129- 101 NUT - 1/87 <20 00 ottt e e 4
14 C 43988 ' GASKET -manifold. ... ............... . B
15 . 825- 1108 NUT.-M6-1.0 i, i, . 3
16 814 6025 BOLT - MB - 1.0 X 25, .t 0ottt et aaen s 3
" '{‘(’d
IS
( T G
- S b} ‘ s '
. S )
i
A )
: 8-58030-43 | S E October 1994

i




o

REF. . PART NO.

8-58030-45

1 C 45310
2 C 43012
3 C 37704
4 '195- 518
5 192- 19
6 129- 101
7 C 45206
8 113" 1
9 131- 934

10 C 4321
11 C 45633
12 C ' 43009
i3 C 43011
14 C 33576
15 C 45308
16 C 45464
17 C 43367
18 C - 44567
19 214- 255
19 214- 256
20 C 45311
20 C 44604
21 814- 8016
22 192- 20
23 195- 102
24 C . 43368
24 C' 43369
25 C 33551
26 C 45447
27 C 45450
28 129- 409’
29 C 45451

. 30 C 45453

31 C . 45457
32 187- 1036
33 C 43010
34 c 42772

'DESCRIPTION . | " . ReQD

'MOUNT -rubber . .. ............... e

CBOLT - 14 - 200X 112 e

SHROUD -fan . ... .. . e

TUBE - B8 X 2 o e e e e e e T R

_SCREW -1/4"" - 20x 1/2" flange . . . . . ... .. ... ... ...

. SEAL - air intake 13.2" ........ PP e cee

_ RADIATOR AND SHROUD

STRAP - radiator mount . . ... ....ovvrn... S

WASHER - . 33" x .89 ... .. .. . e e e
WASHER - 1/4"" .. ... e
LOCKWASHER - 1/4" e e e v
NUT - 144 e
BRACKET - radiator - support, rear .. ............ [P

NUT - 1/4’* - 20 flange locK ... ................. SR
RADIATOR ... ...... e . . e
SPRING -hose liner .................... e e e e e e e
CAP -radiator. . ............... G e e
HOSE -overflow . .. ......... ... ... i i '
SCREW - 1/47 - 20 x B/16" . . e e e

BRACKET - radiator support, front. .. ... e e e a VI

SPRING - hose liner ......................... e
CLAMP - hose #16 . .. .. e e e e e e
CLAMP - hose #20 . ... it it et e e et et
BRACKET - hose support, Upper ... ... ...t innennnrvnnnns
BRACKET - hose support, lower ....... B e e
BOLT-M8-126x16........ ... ... ........ O '
LOCKWASHER ~5/16" ................ P S
WASHER - .312" x .76" ...... e e e e e e e
HOSE - .88 x 13,5 topengine ... ... . . ...... ... ..o u.un
HOSE - .88 x 32" lowerengine .............cciiverurrinins
HOSE-B80° .. ......... S e e
SCREEN -radiator. . . .°. ... ... ... e
BRACKET screenmounting . . .. ... ... ... .
NUT -wing 1/4 -20. ... . ... ... ... .n.. e e .
RAIL --upper, screen mounting . .......... P e
DUCT -air, front ......... ... . ...y e
DUCT -air, rear ... .. ... it e e

PLUG - drain (included with radiator) . .. .....................

A RS G S RNNNNSSRW S SNONN IS SRR I@ N2 W

October 1 994




2

" . REF. _

i T i
OCO~NOOAWNKN-OO0ONOO AW =

© 20

R NN
QN

8-58030-47

1331
45412
45413
45338

233
30155
525

1352
45414
28971
43208

45415

104

- 911
42984
e
19
103
103

RADIATOR FAN ASSEMBLY .

DESCRIPTION

COWLING - fan, rear
COWLING - fan, front
SCREW - 1/4' - 20 x 1/2" flange
WASHER - 3/4"" - 1-1/8",
BRACKET - fan mounting
~ BUSHING - 1/2"
ARM - idler

.....................................
..........................
...........................................
.................................

BRACE - fan mount .
'BOLT - 5/16" - 18 x 1-1/4"" carriage
WASHER - .344"" x .688"" ...
LOCKWASHER - 5/16"
NUT - 5/16" - 18
NUT =-3/4* - 16 lock
BELT - 3L x 36"

............................
..................................
......................................

SPRING -tension . ... ...........¢c¢covvno.. .
PULLEY - idiler
BOLT - 3/8" - 16 x 1-3/4"
WASHER - .39"" x .625"'
WASHER - .40"" x .81 %,
NUT -=3/8"" - 16 flange lock
HOUSING ASSEMBLY
: BEARING - ball 3/4”

SPACER - bearing

FITTING - 1/4"" - 28 lubrication ... ............. U S
SPINDLE - fan mounting ' i
BOLT - 5/16" - 18 x 1-1/4""

- NUT - 5/16"" - 18 flange lock
FAN - 11"

- A
........... IR R R I R

Nm.p.p_n.pfu_n:n....lw..a_aM_l_l_l‘—_:._x_l.h.h.hhfd—‘—l—‘—l—l—‘m—'—‘

..................................

&l

October 19894



WATER PUMP, THERMOSTAT, TEMPERATURE .SEN_DEB

;. ' REF.  PART NO. DESCRIPTION
" ' 1 P14B016840 . PUMP - WAaTer . . . ... .o te ettt e e e i 1
2 C 43617 . GASKET . . ot 1
3 C 43618 BACKPLATE & ..\t tie et e e e e e e e e e 1
4 C 43619 GASKET .« . e et e e e e 1
5. P011300635 SCREW . . ot et e e '3
6 POT1300650 ' SCREW .. .ottt ettt ettt e e e e 4
7 P023100006 NUT & o oot e e e e 1
8 PO27100006 . WASHER . ..\ttt e e e e e e e e 1
9 P145336490 CPULLEY e 1
10 P145216161 HOUSING . ...t ettt e e e e e e e e e 1.
11. . € 43598 THERMOSTAT . . @ittt e e e e e e e i
12 . C 43599 SPRING . . vt e e e e et e 1
13 C - 43600 GASKET . . o et 1
14 . P0O12100650 STUD .« oo e 1.
: L 18 PO23T100006 0 NUT .o ettt e oo e e 1 -
- . 16 - P027100006 WASHER ..ot e 1
: 17 PO11300650 SCREW .. ..ulvuuiineenon, e e 2
18 - C 43602 SENDER - temperature ...... (PR REEEEEERPSETRRRI s 1
19 C 45491 . FAN .o Y 1.
20, - C 420986 SPACER - fan ... ... ... ... o e i
S . 192- 19 LOCKWASHER - 1/4”" .. ... .... e v T |
22 . 814- 6045 SCREW - M6 - 1.0x 45 ... .... e e e .4
. ..’ '|\ ] . ) ' ! ’
\_
. , ‘
f’ — w
Fas . . =l
T - ;ﬂ
i ’ D N
. 3
. z.,
\ ) .
t -
85803049 " R ‘ | ..~ . .. October 1994
.'- - . L 5 ‘ _ —_— . X " e .
P 3 H




50 : S o : L _ -
L \ JREF.  PART NO:
1 C 43030
C 43445
: C 43594
C . 43595
_ C 43596
2 - C 43033
3 C ~ 45305
e 4 . C 45340
‘ " 5 C 43366
6 214- 268
; 7 C 31973
: 8 113

9 192- 19
10 C 45306

11 - 113
12 192- 19
13 | 195- 618
. T C 45303
PR 2. -814- 10025
. .3 192-° 22
a4 13 1
5 192 23

P
.
! @
8-58030-51

- DESCRIPTION

AIR CLEANER ASSEMBLY .. ...............
ELEMENT -aircleaner ..................
WING NUT -element .. .................
WING NUT -cup . ......... S C
WASHER -cup ........... e e s

BRACKET -aircleaner ...................

HOSE.- engine ....... e N

HOSE - air cleaner .. ......... R ..

AIR CLEANER

CLAMP - hose

BOLT- 1/4" - 20 x 1/2" . ... ... .. ... ...
LOCKWASHER - 1/4" . .. ........... P '
WASHER - 1/4™ .. ... .. PR PR

ENGINE MOUNTS

BRACKET - engine mount . ... ... e "
BOLT-M10x1.5x26 ..................
LOCKWASHER - 7/16" ... .:..............
CBOLT - 1/2Y - 13 x 1-144" Lo
LOCKWASHER - 1/2" . ... ... ... .. ... .. -

TNUT - 7J7” 147 -20 ...
BOLT - 1/4° - 20 x 5/8" . ...............
LOCKWASHER -.1/4" . .............. e '

REQ'D

...............
.................

y

Cee el 16

~ October. 1994




B2

" - REF.

—
QWML WN=

—
N =

PART NO,

c 43609
PO1160G1020

'P198636080

P110366700

'PO11310816

C 44079
C 42835
C 43307
814- 8016

- 192- 20

195- 102

121- 21 .

-1 C 43609
2 P185846471
-3 NSS .
4. NSS
5 P185846472
6. P185846468
7 P185846473
8 P185866240
9 P185846469
10 P185816220.
11 P185846474 .
12 - P1858464765.
13 P1856846476
14 P185416400
15 ' P185416390
16 . NSS
17 P185886010
18’ P185416410
19. " P1B5846477 - -
20 'P185846478
21 P185846468
F22 P185846470
8-58030-53

L

| jAnren,_

DESCRIPTION

STARTER - repairs below' . . ... e
SCREW ....... e )
SEAL -rear. ....... .. .
. PLATE ..........: e e e ;

"SCREW ...
INSULATOR - terminal .. ..........
NUT-MB............ ... .......
SHIELD - flywheel RH. . ... .......
BOLT-M8-1.25.............. :
LOCKWASHER - 5/16" .. .........
WASHER - 5/16" x 3/4"" ......... ;
BOLT -, 1/4°* = 20 x 1/2"' ftange lock

i

| 'STARTER ASSEMBLY '
STARTER ............... PPN

SCREW .. .....

SWITCH ........... e, ..
CARMATURE. . ................

BRUSH. ... ....... e

%
% .

..........................

L : 53

PLATE AND FLYWHEEL SHIELD -

.......... IR B

....................... 10
R O 1
....................... 1
e e 1
................ A 1
....................... 1
......................... 1

2

[ Y X PP QG N S A G G S S e

Qctober 1994




E=ra

— amk b
N=QOLOANIALWQWN-=

Tl RN N I AR N P

g —

PART NO.
C 43610

PO10110850

P0O26109011

- PO26200008

P0O12800840
P023100008
P185726431
PO11300816
P023100008

PO27100008

POB0O1092048

P0O26108017.

C 43610
P185446219

P040126201

P199236510

P185446217 .

'P185716200
© P040126201
P185446218
P015140425
P015140408
P185446220
- P020210010
. PO26100010
P027100010

B-58030-55

ALTERNATOR

-

- ALTERNATOR AND BELT

DESCRIPTION

ALTERNATOR ASSEMBLY

WASHER, ... ... PPN

P |

WASHER . ... et . R

PULLEY ............... PO L S
BEARING ............ N e
COLLAR ...... e .
PLATE ASSEMBLY ...W.............. i
PLATE ........... e B

------------
| f
.............

[T S S T S R T L B

L

—t ok b (J] b ) b = e mh b o = =3

October 1994




56

a

gy

R

|

o

; REF, - PART NO. '

1 P195906840
2 P111147390
3 C 43615
4 - C 43616
5 C 43988
6 C 43606
7 P130996070 .
8 C 43600
.9 P120406080
10 ' P314990013
1 C - 43619
12 C 43617
13 C 43614
14 -C- 43612
15, - C ° 43613

16 -  P130996070
17- °  P165996420

18’ C . 43993
19 . P052109076 .
20 P198636090
21 P198636080

22 - . P131426200

" . 8:58030-57

GASKET KIT

DESCRIPTION ‘
KIT - gasket, complete

GASKET - head

GASKET - (not used}

GASKET - fuel pump

Q" RING - oil tube

GASKET -cover ............. e e e .
GASKET -cover ........... e T T
GASKET -exhaust .. . ......... 0 ... a0t e
“O"RING-c¢cap ............. e
* GASKET -fuelpump ...............
GASKET - thermostat ...... e e e e e ',
SEAL - valve stem .. ....... e e e
GASKET - waterpump .......... e e
GASKET -waterpump . ..................
GASKET -sump, oil . . ...... ... ... ........ e e :
GASKET = CSE . . ..o vt vttt e et
GASKET -plate . . ...t e e et e e e e e o

GASKET -plate . . .........ovuun. e :
0" RING - 0l PIPE .« . e e e

SEAL -case ............ ;
SEAL - plate, rear .. ... ... . . e e e e
GASKET - atomizer ....... b e e

¥

REQ'D

m—l_ldm_‘l-l_l—l—l—l—).—im-d—l_a—l—l—l‘d_l

October 1994




' 58

1

REF.

OO WA=

10

PART NO.

C 45207
C 37600
C . 37578
C 37577
195- 106
132- 310
C 37815
C 38996
C 39006
113- 417
C 37576
192- 23

" 129- 103
C.. 37573

- C 37574
113- 241
“195- 104
‘o

8-58030-59

BASE AND LIFT ARMS - 59
DESCRIPTION ‘ . - - REQ'D
BASE L. e e e e e G 1
BAR -lift ................. f e e e e e e e 1

S PIN - it Bar . . .. e e e e e 1
TUBE - Wi . . . oot oo i e e e e e e e e e e e e 1
WASHER - 56" x 1.38" ... ... . i s 6 .
PIN - cotter ...... P 2
SPRING -deck Hift. ... ... e i e e e 2
ARM - deck lift, rear LH. . ... .. e e e e e E 1
ARM -deck lift, rear RH. . .. ... . ... ... . i e 1

" BOLT - 1/2" - 13 X 1174 R 6
BUSHING - .38"" .. .... e e e i e e e e e o2
LOCKWASHER - 1/2" . .. ... ...... e e e e 6
L T L - 4
ARM -deck Jift, front R.H. . ... ... ... . ... e 1

. ARM - deck lift, front, L.H. . .. ... ... ... ... .. .. |

. BOLT -3/87 -16x 3" . ... e e i 2
WASHER - 3/8" .. ... R G 2-

o
!
. .

October 1994




BODY AND ATTACHING PARTS
4 ' { 3 e R |
) ./ REF. PART NO. DESCRIPTION ‘ REQ'D
- 1 C  45252. BODY............. e R R 1
2 . 'C 45299 PLATE - weight ........ PP P 4
3 \ 113- . 248 BOLT - 3/8" - 16 X 2-3/4" . . 4
"4 L 131- -1362 NUT - 3/8” - 16 flange tock . ...\ .ot ierin e 4
5 1 113- & 429 BOLT - 1/2” -13x 56" .......... S 4
6 L+ C . 37581 WASHER - 172" X 2/ . .. e e G e e 4
. 7 1c -37818 MOUNT - rubber, body . ... ... ... D Tl S 8
. w8 -t 131 70 NUT -.1/2” - 13 lock ... .. B 4
Co ay, ' g. C. - 45164 PANEL - instrument ..... .. e el e e e e e e e 1
- 10 182- 573 SCREW - #10 - 24 x 1/27 .. ... ... e s 4
- . 11 .. C 34117 NUT -#10- 24 flangelock . . ........ T 2
12 C 45354 = CROSSMEMBER - body........, T 1
13 L113- . 118 BOLT - 5/16"" - 18 x B/8” ~. .. ....... e e 5
< . 14 131- 911 "NUT - 5/16” - 18 flange lock . ......... e 9
15 C * 45349- TRAY -battery .. ............. e 1
16 13- 101 BOLT - 516" - 18 X 1/27 /. ittt et . B
. 17 192- 20 LOCKWASHER - 5/16"" .. .. ... T 7
18 - C 44844 'RAIL - guard™ . ... .. .. e et e e e n e ey e i e 1
19 - 113-- 102 CBOLT.- 6/167 - 18x3/4"%. . ... . ... ... P 4.
- .20 C 45346 . SKIRT =fender L.H. ...:.. . ... oot on e, 1
‘ 20 C . 45347 SKIRT - fender R-H: (shown) .. ... ... .. e e 1
‘ © 21 182- 547 SCREW - 1/4" - 20 /2" " . ... ... A .. 10
¢ 22 134- 934 -, NUT - 1/4" - 20 flang€lock . ......0........ S 10
' ' . .23 C 45348 ° . TBRACE -fender ... .. ... ... ... L2
24« 113- 103+ BOLT -5/16" - 18x 17 ... ...c.c.u..... e -2
.25 < 195 103 ., WASHER - 3/8" x-7/8" ..... P S T 2
26 C 43382 PAD - fOOtreSt, Side . ... ... ... ..uo e 2
27 C 43419 _-~-PAD --foot, front L.H. ... ... e e 1
27 C 43420 PAD - foat, front R.H. (shown) .. ....... ... ... ... ... .. ... v 1
28 C 44035 TRIM -instrument panel .. ........... .. trtuneaenran . 1
29 C' 32178 . HEADLIGHT ...................... S 2
- 30 C 22573 LENS . .\ttt i e e B
) 31 C 14304 GASKET . ottt e e 1.
32 C 28932 BULB. ...t e 1
33 NSS = . REFLECTOR........ e e 1
, 34 113- 4 BOLT - 1/4” -20x 1" .. 5. ....... A P 2
35 128- 101 NUT - 1/4"%-20 . ... ........... e 2
- 36 - ¢ 44071 . BATTERY - 12V, 450 CCA . .. 1. .. ot i e 1
37 C 44004 RETAINER * battery ................. i 1
38 113 17 BOLT - 1/47 - 20 X 114" ... i i 1
39 - 195 518 WASHER - .28 x .62 . ................ A 1.
40 C . 43046 INSULATOR - post ,..... - .
) 41 113- - 3 BOLT - 174 -20 x 3/4" ... ... . ..o liiis i, 2
427" 195- 102 WASHER -174 ... .......... e e 2
43 131- 71 . NUT -1/4” - 20 lock .. ... F g 2
. [

October 1994




28 - C° 45472
29 - 113- 3
3o . -195- 518

ch C- 43326

32 182- 571

33 . 193 1003

34 C - 35067

8-58030-63

'REF.. PART NO:
1 C 43202 -
-2 C 43137
3 113-. 102
4 192- 20
5. 111- 204
-6 C 43438
.7 C 44481
8 c 37851
9 113-. - 4
10 195- - 102
11 131- 71
12 -C 44498 .
13 ~ C . 45318
14 113-° 118
18 131- 911.
16 C 45336
16 C 45337
17 113- 1
18, . 131- 934
19 C: 37826
- 20 . 182- 528 .
21 193- 1000 -
22 C 45352
23 113- « 103
24 .. 131- ° 69
25 C 25165
26 C 45471
27 C 45300

. . & |
SEAT, LID AND REAR COVER

DESCRIPTION

SEAT ..o il T U

BOLT - carriage 5/16” - 18 x 1-1/4"
KNOB --seat adjust L

WASHER - 1/4"*
NUT - 1/4"* - 20 lock

TUBE - seat support

BOLT - 5/16” - 18 x'5/8" _...... R
NUT - 516" - 18 flange lock .. ... ... PR
BRACKET - retainer R.H. (shown) ......... .
BRACKET - retainer LH. ... ........ R DAV

BOLT - 1/4"" - 20 x /2"

-PLATE -filler ... .. ......... e e e
SCREW - #10°-32x 1/2" ... ... ... .....
NUT - #10-321lock ............... S
LD -seat . ......
BOLT -5/16" -18x 1" .. ... ...... L.
"NUT -lock.......... e
GROMMET - 1" x"1-3/4"" . ... .. e e e ‘
PROP -seatlid .......... e e
COVER -rear .... . ....... ... ... ...
TLANYARD ... ... e e
BOLT - 1/4" - 20 x 3/4" . ........... .
WASHER - .281"" x .625 . ...... e
LATCH - “T" handle.. . . .. e -

SCREW - #6 - 32 x 1/2!"

LATCH - tid ...... e Ll
SPRING -latch . .. ... ... ... ..._.. ..
‘BOLT - 1/4" -20x 1"

SPACER -latch.........

NUT - #6-321ock . ............ ...
RETAINER - plastic . . ............ e

R N T
..................................

LOCKWASHER - '5/16"

....................................
.................
.................
......................................

CNUT - 1/477 - 20 1angE 10CK -+« v o oo

..................

............. LI

mmm.a,o.‘_._.;._u;.NM_;NN,;.p._p_._n#.p_._.mmm'_;._-.p.pcopm_-

- —
N

. October 1994




64 .
‘ . . . : ‘ : B 65
o . " . PARKING BRAKE .
REF. PART NO. DESCRIPTION L : REQ'D
1 C 45370 . LEVER-brake ................. D 1
2 C' 376831 GRIP-handle ... ........ .. e e . 1
3 c 45387 . STOP -lever....... e e e e e 1
4 113- 3 BOLT - 1/4" - 20 x 314" . oo e 2
5 192- 19 LOCKWASHER - 1/4" . . . .. et 2
6 129- 101 . NUT - 147 - 20 . . e '3
-7 C 45432 ARM -actuator. ... ... ... ....... e e e e 1
8 C 45375 ROD -brake ................. L 1
- 9 132- 310 PIN - cotter 1/8" x 17" . e ettt ‘2
10 1112 . 111 BOLT - 1/4"" - 20 x 17 carfiage . ................ .. c....... "1
11 C. 45324 .. SHAFT-cross ......... . e .. 1
12° 187- 1036 ‘BOLT - 1/4" -20x 1/2" flange . ............... 4
) 13 131 934 NUT - 1/4" - 20 flange 100K . . . o . i vt i e e e e e e .4
14 C 45503 . BAR-brakelink ......... SR SR 2
15 ' 195- . 525 WASHER - 40" x 817 . 2
16 132- 321 CPIN -cotter 178" - 17 .4 L. 2
17 C 42895 CBUSHING & oo .2
‘ 18 113- 4 BOLT - 14" - 20 X 17 . oo e v e e e 2
' 19 195- 102 . WASHER - .31 X 75" ottt ettt e e 2
20 131- 71 NUT - 1/4" -20lock .. .ovovvnnnonn.. e S 2
> 21 113- 118  BOLT-5/16" -18x 58" ........... 1
22 131- 911 ‘NUT - 5/16"" - 18 flange lock ... .. .. P P, 1
L 23 C ' 45501 @ CLEVIS-brake .................. S e 1
24 "131- 938 NUT -3/8 -18flange lock . .. ... ... ' uu .. L. 1
‘ DRIVE WHEELS
1. C’ 45277 - MOUNT Zcaliper..,.......ouvv..s e P e 2
2 C 45485 BRAKE -caliper L.H. . ... ..iii i nnn . S 1
2 .C 45486 BRAKE - caliper RoH. . ..ot oo e e e e i B
3 113- 102 BOLT - 6/16” - 18 x 3/4” .............. P SR 8
4 192- 20 LOCKWASHER - 5/16" . . . . . P U 4
5 131- 911 NUT - 5/16" - 18 flange lock ... ....... e Lo 4
6 : C 37611 L, DISC-brake. ... ... .. e e 2
7 C 45274 AXLE -drive . ... ...... e e SR e 1
. 8 113- 417 BOLT - 1/2'" - 13 x 1-1/4" (axle mounting) . . . . .. .......... . 8
9. 131- 930 NUT - 1/2"" - 13 flange lock {axle mounting) . ........... e .8
10, c 44847 HUB -mounting- . .. ........... .. e 2
11 © 132- 337 PIN.- cotter 1/8” x 1-3/47 . . ... ‘ 2
o 12 C 37628 C NUT-hub ...... o PP 2
13 NSS WHEEL ASSEMBLY - 20 x 10-10 ............ e 2
_ c 44850 CCRIML L e R e : 1
14 c 44848 BOLT - lug 1/2”"-20x 1" ....... e 10
15 o 37627 PUCKS - brake {1 pair) .......... e e 2
a
Lo
|

e | S o 8-58030-65 October 1994




66 - : T o oo ‘ Lo : I ) SINGLE TAIL WHEEL
. REF. PART NO. DESCRIPTION
i 1 , o
- 1 - C 37854 CAXLE - wheel . ..o ¥
C- 37855 WHEEL ASSEMBLY -tail. .. .......... ... ... . . ... 1
C 37856 BEARING -wheel . . . ... ... ... .. ... . ... . . . ... ... ... .. - 2
C 37857 C TIRE-15x6.50-8 ..... ... ... .. ... . ... . . ..., 8
: C 37858 RIM - B L e e e e 1
.3 C -45297 ~ FORK -tailwheel .. .. ... ... ... . ...~ ... 1
4 Cc 37860 COLLAR -'set 1" ............ ettt e e 1
5 C 37861 SPACER - tail wheel fork .. ...... ... ...: .. .. ... .0 .. ... 1.
N 6  113- 462 BOLT - 172" - 13 x 9-1/2" . ... . s e e e 1
7 . 85- 58 SCREW -set 5/18"" - 18 x /2" square head . . ... ........ ... .. 1
8 192- 23 LOCKWASHER - 1/2 ... ..... S 1
- 9. 129- 106 NUT - 1727 13 .. e e -1
10 C 37824 . BEARING - ball 1 .-.'....... R 2
219- - 20 FITTING - grease 1/4"" - 28 (caster pivot) .. .. ... ... ... .. ..... 1
]
4
 8-68030-67 ' Se . October 1994




*,

STEERING 69
" REF. * PART NO. -DESCRIPTION REQ'D
1 c 37631 GRIP -handle . .. .. ... ...t i e .2
2 c 37840 BRACKET - lever fock . . .- ... .. b e e 1
3 C 37841 LATCH -feverfock ........................ T 1
4 C 428956 BUSHING -steering cable .. ... .. ... ... . ... _.... ... 2
.5, C 37842 - “BLOCK -bearing . . .. ... ... ... .. 2
8 C 44915 EEVER -Steering . . ... ..o uve et e e s foeens 2
7. 111%- 114 BOLT - 1/4" - 20 x 1-1/2"" carriage .......... e e, 8
8 195- 102 WASHER - 1/4” .. .. ....... e e e e e ek 8
9 - C 37713 BRACKET - steeringcable end .. .. ... ... . ........ .. ... ... 2
10 131- 71 NUT - 1/47 -2000cK . ... oe i o i 1Q
11 113- 3 BOLT - 1/4" - 20 x 3/4"" ... ... e e e e e 4
12 . C 37718 CLAMP -cable ...,..... e 2
13 c 37837 SPRING -leverlock ................ ... .00 b e i 1
14 C 42359 BOLT - 174" - 20 x 2% . . e T 1
15 195- 102 WASHER - 174 .. ... S 7
16 - 131- 69 NUT - 5/168 -"1BIoCK . ...t ot it it et v e e i eeen T 4
17 . C 43180 CABLE - Steerimg . ... .. .ttt e e 2
18 C193- 1001 NUT = 1/ - 28 i e 4
19 c 33218 CLAMP. . . ... ........ S 2 .
20 c 45387 STOP -brake lever .. ... ... . ... 1
21, - 13- 1 BOLT - 1/4” - 20 x 1/2" ..... e e e e e 1
22 131- 934 NUT - 1/4" - 20flange lock ... .. ... . ... .. .. .. ... o0, 1
23 . 192- 19 LOCKWASHER - 1/4" . .. .. i e i e i e i ans 2
24 195- 520 WASHER - 1/4" ...... et et e e e e e e s 2
- TRANSMISSION CONTROLS AND CROSS SHAFT
1 1956- 520 CWWASHER - 1147 e e e 4
2 . 131- A NUT -1/47 20 1ock ... oo e o e 2
3 - 113- 4 BOLT —1/4 - 20 X 1% e 2
4 C 42895 BUSHING -steering cable . ....... . ... ... viimiininnnan. 2.
5. c 37713 BRACKET - steeringcableend .. ... ... ... ... .............. 2
6 193- 1001 NUT - 1/47.- 2010ck .. . .o et e e e i 4
7 c 37718 CLAMP -cable . ... ... ..ottt inn e, 2
8 - 131- 69 NUT -5/16" - 18 100K - . coo e v e e e T e i e 4
9 C 43180 CABLE - StEefiNG . ..o ci vt it i e it ae i St 2
10 c 45233 ARM -control L.H. .. .. ... . . e e e 1
11 c 45234 ARM -control R.H. .. . .. ... e i
12 126- 11 KEY &4/8” x 5/8" woodruff . . . ... ... ... i 2
13 192- . 23 LOCKWASHER - 1/2 . .. . e e 2
14 129- 105 NUT -1/27 -13 ... ... ... e e 2
15 c° 37708 HUB -drive. . .. ... .. i i e e e 1
16 126- 16 KEY - 3/16" x 3/4" woodruff . . . ... ..:... .00 uuunnin : 2
17 B3- 556 SETSCREW -5/16" - 18 x B/16™" .. .. ... ... ... .. ot 2
18 C 37696 FAN ... e S o1
19 Cc 37704 WASHER - .33 x .69 x .13 . . ... .. e 2
20~ C | 37700 "PLATE - drive . . . ....... T 2.
21 113- 103 BOLT -65/16 - 1B X 1" . ittt e 6
22 195~ 102 WASHER - .312" x 170" . o i e e 6
23 192- 20 - LOCKWASHER - 6/16"" . . .. ... e e e e 8
24 128- 102 NUT - 5/16" - 18" . ... S T 6
25 c 37702 SPACER - 1/47 . .. o e , 2
26 c 38015 SHAFT - BroSs . ... ii i itr i re i iec e tanmme ey . 1
27 113- 104> BOLT - 6/16" - 18 x 1-1/4™ . . .. .. ... el 4
28 c 45378 SPACER - 3/4"" ... .. e e e e e e e e, 2
29 Cc 37710 "BLOCK -cross shaft, ., . ... ... ... ... (. i 1
30 C .- 45154 PULLEY - pump drive ... ... RIS 1 SO SR
31 C 37716 BELT - engine to transmission .. .........~A ... e 1
8-58030-69 ) . October 1994



W

PE)

REF.  PART NO.

8-58030-71

1 C 45230
2 195- 2067
3 132- 320
a4 C ' 45400
5 C 16714
6 111- . 342
7 192- 21
8 129- 103
9 C 38445

10 113- . 213

11 C 16573

12 - 195- ° 525

13 °  131- 1352

14 C 45403

15 . C. 45407

16~ C 44383
1 C 37569
2 C 37549
3 c 37570 .
4 .. C. 37551
5 C 37552
6 . C 37553
7 C 45357
8 C' 31615
9. C 13716

10 192- 21

11 C 44009

12 192- . 20

13 " 814- 8016

14 114" 201

15 ' C 42828

DRIVE IDLER

DESCRIPTION

ARM -idler . . _ ... ... e
WASHER - 1/2” x 7/8"" _......... [
PIN - cotter 3/32" x 3/4"" . . ... . ... ... ...,
BRACKET - pivot (includes bushing} -. .. .. e
. BUSHING - .50"" x .62 x 1.5 ...... e
BOLT - carriage 3/8" - 16 x. 1" ........ S
LOCKWASHER - 3/8" . .. ........ ... . ...
NUT -3/8"-16........... e
" PULLEY - 3.25"" x 1.38” ................
BOLT - 3/8” -16 x 2-1/4" . ... . ooy
SPACER - .38 x .62  x .41 .. ... .......
WASHER - 3/8" .. ......... e Lo
NUT - 3/8"-16flange lock .. . ... ... ... ...
GUIDE -spring . . .. .. ittt ittt e manaan ]
SPRING - compression .. ..... e e
WASHER - thrust . ........... e .

ELECTRIC CLUTCH (PTO)

CLUTCH -electric. .. . ............ Cae . -
" BRAKE -cluteh ........... N

ARMATURE -clutch ............... e

ROTOR -clutch . ... ... ....... ... ... -

KIiT - spring and nut (3 each) ............

COlL-clutch. ......... .,
BRACKET -clutch stop .. . ...............
WASHER - . 47" x 1.75"" x 1/4" . ...... e
WASHER - thrust 1" x 1.5 ...... e
"LOCKWASHER - 3/8° . ... ......... e
ADAPTER -clutch ............. et
LOCKWASHER - 8/16"" .. ....:............
BOLT -M8- 1.26x 16..... [ ‘
BOLT - 3/8” -24x 1-1/4" -, .......... .
SCREW -M10-1.25x34 ...............

.................

................

.................

71

B NN e o 2k ek ek wd

Qctober 1994. .




i ' o X ‘ 73
! - .
. HYDRAULIC SYSTEM (DRIVE) ' -
REF. PART NO. . DESCRIFTION ~ REQ'D
1 C 37667  WHEELMOTOR ................... SR e 2
2 C 44376 ""PUMP - L.H. CW (Eaton No. 1120-G16) e e e e |
3 C 44375 PUMP - R.H. CCW (Eaton No. 1120-017) ............... b e 1
4 C . 37228 TANK - hydraulic oil ... ... e e T e 1
b 214- 255 HOSE CLAMP - #16 (for 1" " hose) . . .. .. . ... it oo oo 2
X c 37093 CAP ASSEMBLY -tank . . ...« c v i it e i a s s 1
7 C 45317 BRACKET - holddown .. ......... G SO i
8 C . -34189 . CUSHION - tank . . . .. . it e it it e e e e s e a i a s 3
‘9 218- 5105 FITTING - 90° 9/18" ... ... O 1
10 113- 3 CBOLT - 1A = 20 X 3T . e e e e e 2
11 . 218- 65148 FITTING - male tube, 45° mate o-ring adapter . . ... ... [ 3
-12 . C 37678 FITTING -specialcross . . ........... PP e e 1
13 . C 45284 FITTING -tee . . ... [P U P A e 1
14 C 37680 . 'FITTING -.male tube, 90° female swivel adapter . ...7.......0... 1
15 218-'_ 5057 - FITTING - maie tube, male o-ring adapter .. . ............. ... _ 4
16 - 218- 5060 - FITTING - male tube, male o-ring adapter . ...........:....... 3
17 0N 218- 5121 FITTING - male tube, 90° male o-ring adapter . . .......... e 1
18 218- ‘5175 - o FITTING - male tube, 45° female swivel adapter ............ PP 1
19 218- 5103 " FITTING - male tube, 90° male o-ring adapter . . ............... . 2
.20 218- 5478 FITTING - male tube, female swiveltee . ............ [ T
-~ 21 C 45283 CONNECTOR - 3/4” x 1" . ..o oo el 1
22 Cc 45230 CHOSE-3/47 x 187 10ng . oot i 1
23 - C . 45295 HOSE - 1/4" ID x 14°" long, easy couple., . ... . .....vnenvuin 1
24 C 45293 HOSE - 7/16" x- 18 fong . . . . . . .. oo 1
. 25 e 44465 HOSE - 1/2"' D X 36-1/2"" long (L.H. pump} .. ....... . 2
25 cC 45286 HOSE - 1/2 ID x 26-1/2” long (R.H. pump) . .. .. .. ... e 2
26 C 335561 HOSE - suction 90° x 1'" . ... ... . oonnn. e 1
.27 C 43372 'HOSE - 90° x 3/4" ......... e P TR AU 1
28 C = 37693 HOSE-- 1/2" ID.x 20"" long, easy couple . . . .. .......coee-n. B 1
29 C - 44286 HOSE - 3/4” x 9" ....... s S 1
30 Cc 15564 SPRING -hose liner ... .... ¢ uiiennranenon . 1
31 J131- 934 NUT - 1/4* - 20 flange lock . ... .. e 2
32 C = 44584 - FOAM -cushion . . .......... P 3
33 T 214 254 CLAMP - hose #12 (for 3/4" hosel. . .. et e e e 5
34 C ' 43377 TUBE - connector 3/4" x 1-1/2"" . ... .. ... e e 1
35 c 45289 \ . HOSE - 3/4"" x T O I 7 1 *
36 218- 845 FITTING -tee 3/4" ... ....... e e e e e e e g e 1
37 113 257 CCBOLT - 3/8 - 16 x 2-1/27 . e e e e 1
38 - 192- 21 LOCKWASHER - 3/8" . . . ..t it it ittt v e s eas - 8
39 . 129 103 CNUT - 378 w16 . . T e ettt e e 8
40 C 33213 " CLAMP -double tube . . . .. v vt v 2
41 - C . 33218 CLAMP -single tube . .. . .. - . .ot vt ie e e m e 1
42 113- 421 BOLT - 172 - 18 X 2 . e e i i s 8
~ 43 192- 23 LOCKWASHER - 1/27 . . . .. v i P e e 8
44 - 129- 105 NUT - /27 -13...... I PRI 8
I ‘—'\:"‘4 . j/ .l-.
e (/ :
~
o
'8-58030-73 Qctober 1994

-




74

=7

tnmilmci&m'mw—“t

REF.

10 -

11

C12

13
14
15
16
17
18

19
. 20

21

22 -

23
24
25
27

+ 28

40
31

- 32

aoaoNOOOOn

© 218-
ch -

-
®,

218-
218-
113-
218-
129-
218-

218-

132-

192.

113-

192-

113-.
131-

'8-68030-75

PAHTNL.

113-

14

45341
45343

5058
37791
42937
44030
37636

37637

37794
37795

980
45292
45287
37799

5278
5057

5182
101
5230

5069 |

310

-, 26020

37787
19
101
20
42895
422

 BOLT - 1/4” - 20 x 2

_* CONNECTING LINK - #50
VALVE - lift ' PR : .

" ELEMENT - oil filter . . . ... ... ... T

"HOSE - 3/8”7IDx21”1ong .. .o v d i i "

CBOLT - 14" - 20 X 5/8" .\t ) oL

,'LOCKWASHEB -4 e e e

©70 -

* HYDRAULIC LIFT ASSEMBLY

DESCFH PTION ' : ‘ . ' : REQ'D

LEVER - actuator
PIVOT - Vel .. . e e i s e s e e e e e e
FITTING - 9/16'" x 3/4"

...................................
..................................

....................................

CYLINDER --lift....... e RIS
HOUSING - oil filter . .........

~

................................

HOSE - 3/8" ID x 26" iong
HOSE - 3/8"" ID x 31" long Ceee et g
FITTING - 90° 9/16"" -. .. ..., e e e e e e e

HOSE-- 90% 3/4" x 19" .. ....... e
HOSE - 3/8” ID x 11.5" long

...............................

FITTING - 90° male tube.adp. ............. TP e n
FITTING - straight . . . . .. ... ... .. i an e
FITTING -tee ... ... e e e e
NUT-1/4"-20................. e e e
FITTING -90°, 3/4"" . ........... e e e e
FITTING.-straight . .. . & ... i e e
PIN - cotter 1/8” x 17 .. .... e e e e -
GRIP - handle ........ e
GROMMET -lever. .. .. .. .. i ittt

BOLT - 5/16” - 18 x 1/2"" .. ................ T
LOCKWASHER - 5/16" . ... .......... R S
BUSHING . ... ........ ..., P
BOLT - 1/2" - 13x 2-1/27. .. ... e ' .
NUT = 1727 - 131H06K - oo e o2l e et e v e A

P Em NN RS A A ESRNWN =SS s SNl

" 'October 1994




76

/B - Graen/Black
BL/W - Blue/White
R/B - Red/Black
R/W - Rad/White
G - Gresn

_ B/W - Black/Whita
Y/8 - YellowsBlack

BR -"Brown.
© B - Black
BL - Blua

" COLOR CODE

N

i

D/BL - Dark Blue
L/G - Lite Green

L/BL - Lite Biua
R - Rod

G - Gray
T-Ten .
W - White
Y < Yellow

-

REF.
1. € 45359
2 ..C 43350
3 .C. 43349
4 .C 43046
5 C 37515
182- 573
192- 18
6 c 37521
182- 525
182- © 528
192- 18
193- <1000
7 C 43044
8 c 32178
.9 C 43610
10 C - 31947
10 C 30260
11 C 43609
12 P185206082
13 C 44189 .
14 C 31937
: C 31820
c 31619
15 C 44012
16 C ' 44071
17 ., C 43602
18, € 37511
19 - C . 37505
20 . C 42929
21, C ' 29413
22, . C 45363
‘ C 45364
C 44169
- c 31977
23 C 42829
23 C 42855
24 C . 42830
25+ C 42831
‘ 113- 17
192- 19
| 129- 101
26 .C 43603 -
£

. B-58030-77

PART NO.

'ELECTRICAL SYSTEM

77

‘DESCRIPTION

HARNESS. - main

CABLE - battery (—)

" CABLE"- battéry {+)

....................................

' INSULATOR - battery post

RELAY"

................................................

- SCREW - #10 - 24 x 172" {reiay mount) . . .
JLOCKWASHER. - #10 (relay mount) .......
SWITCH -2 gircuit . . ... ... i oun
SCREW - #10 - 32 x 3/8" (2 circuit switch mount)

' SCREW - #10 - 32 x.1/2" (2 circuit switch mount)
. LOCKWASHER - #10 (2 circuit switch mount) . . . ... ... ... ..o

NUT - #10 - 32 lock (2 circuit switch mount)

...................

SWITCH - Ilght

HEADLIGHT - {see page 61)

ALTERNATOR - repairs page 55

KIT - fuse holder

FUSE - 30 amp

......................................

- STARTER - repair page 53
. SOLENOID - fuel shut off

.................................

CONNECTOR - headlight terminal

~ SWITCH - PTO

NUT - 1/2""

- 27 black {(PTO switch mount)

. CAP - PTO switch

SWITCH -seat iN.O.).. ... ..oooiiivnn o e

BATTERY - 12 volt, 450 CCA (see page 61} ........ e L

SENDER -— temperator, water

CLUTCH - PTO, electric

BREAKER - circuit, 10 amp

HOURMETER ... vvvenrenn . S e 1

AMMETER

GAGE - temperatures . ..... ..
TERMINAL - temperature gage

.............................

e I L R R T L T

* CONNECTOR - temperature gage

CLAMP - temperature tube

_SWITCH - ignition

.......................................

"KEY -.ignition .

INDICATOR - glow plug

................................

“REGULATOR - voltage . ..........-.. ..

BOLT - 1/4°° - 20 x 1-1/4" (regulator mount)
LOCKWASHER - 1/4°" {regulator mount} . ..

NUT - 174" - 20 {regulator mount} .. ..... :

HEATER - glow piug . . FEEEEREEE P

....................

....................

ZIZZ‘:X;ZI.'.}I’III'.I.

October 1994




| CAUTION

§ WHEN THE VACUUM BLOWER

B IS REMOVED FROM THE MOWER
DECK, REPLACE IT WITH THE

H DISCHARGE CHUTE -

A CAUTION
o WHIRLING BLADES ,
&\) KEEP HANDS AND

FEET CLEAR

po Ni] OPERATE MOWER UKLESS
.THIS GUARD OR EKTIRE -GRASS--.
CMC!-E[R 15 IN 115 PROPER PLACE.

‘Lubrication reference guide.

-

ENGINE
SPEED

1 c .
1 . C
2 C

-2 c

3 - C
4 C
5 c
5 - .C.

6 C
7 C
8 C
9 C

10 C’
11 C
12 c
13 c
14 c
15 .C
16 C
17 ol
18 c
18 C.
20 - C
21 N
22 c
23 C
24 C
25 C
8-58030-79

“REF. ' PART NO.
43220

43276
44047

44048 °

44049
38047
43417

43418:
- 44621
. 43413

43410

45163

37485
37496
37502
37498
37503

- 37500

38807

37498 .

37497
43091

43092
44340
37491
37482
37493

37494

. DECALS

DESCRIPTION '

DECAL - “620180" LH, ...
DECAL - '"G2018D"" R.H. (shown}
DECAL -L.H. center . .. ....

DECAL - R.H. center (shown)

DECAL - front side ........
MEDALLIQN "GRAZER" ...
DECAL -L.H. fender . ......

DECAL - R.H. fender (shown)

. DECAL - ““GRAZER'’ tower sides
" DECAL - “GRAZER’’ front tower
DECAL - "DIESEL™" ... ... ...
DECAL - instrument panel . ..
DECAL - operation ........
- DECAL - "CAUTION' interlock
DECAL - unlock/lock .. .. ...
- DECAL - runfpark .........

...........................
..............................
..............................
..............................
LI A T T T R N L L
..............................

DECAL - “’CAUTION'" hydraulic lift -

DECAL - “DANGER"’ carbon monoxide
DECAL. - lubrication, ... .. ..
DECAL - hydraulic oil ......
DECAL - diesel fuel only . . ..
DECAL - anti-freeze .. ... .. ’
DECAL -ether ........... :
DECAL - “"WARNING"* .....
DECAL - “WHIRLING BLADES”
DECAL - “"CAUTION" discharge
DECAL - “"CAUTION' grass chute
DECAL - “DANGER"" ......

.........................
..............................
...............................

.................................

...............................
...........................

79

REQ'D

October 1994




80

. 8-58030-81

"REF.  PART NO.

"1 € 44086
2 C 39208
3 C 39209
4 C 39204
5 C 39203
6 .C 39200
7 C. 37942
g8 . C 37910
9 . €. 3791
10 c . 37912
11 c - 37913
12 c 37914
13 C 37915
14 C . 37916
c' - 37917
C 37918
C 44499
15 . 113- 2419
16 C . 37920
17 cC 37921
18 C 37505
19 C . 37860
20 . C 37824
.21 c 37922
22 C . 10821
23 C 29029
24 NSS .
25 NSS .
26 113 3
27 192- 19
. 28 129- 101
29 131- 71
30 113 1
31 195-. 102
32 C . 37993
33 C 37756
34 192- - 20
35 129- 102
36 192- 23
37 129- 105
38 S113- - 102
39 111- 202
40 182- 528
41 C 37588
42 111- . 203

52* MOWER DECK AND ATTACHING PARTS
: S 8 S

" DESCRIPTION

DECK -82" ...... e e e ea e i e
CHUTE - footguard ............ e e .
MOUNT - footguard . .. ... ...... P e
., COVER - pulley . . ... PEPI i @t e
COVER - center ..... e e e e e
COVER -L.H: oo ioieiinnan.. e DU

- SHOE - skid

SHAFT - roller

- BEARING - 1" .
PIN - deck

SCREW - thumb’ 1/4°" - 20 x 1/2' {use 113 3 and 192-19)

SCREW - wing 1/4" - 20 x 1" (use 113- 3) .............
BOLT -1/4" -20x 3/4" . ............ . .. PRV .
LOCKWASHER I I - S e
NUT - 1/4" =20 . ... ... ... e e
NUT -1/4" -20lock ... ... ¢ it arnearanas
BOLT-1/4"-20x 1" . ........
WASHER - 1/4" . . ...............
FITTING — grease . .........uveeernrnnmennnnenons '
. SCREW - set 5/16'' - 18 x 1/2"" square'head .. .-...... .
LOCKWASHEH 7 - S
CNUT -B/16 - 1B . .. e .
LOCKWASHER - 1/2" .. ......... e s
CNUT - 1/27 - 13 .. a4 e
BOLT - 6/16"" - 18 x 3/4"" ... ... e e S
BOLT - 5/16" - 18 x 3/4" carrlage
SCREW - #10 - 32 x 1/2" .......... S
CNUT - #10-32. 0 e e e e -
BOLT - 5/16" - 18 X 17 €arriage .. ...cvuevaineenesan

ROLLER - anti-scaip- ... . . ' .............. oL

BRACKET - gauge wheel mount . ........ B
MOUNT - gauge wheel . _....... S B
FORK ... vt e iieees e ee e
AXLE -wheel . .. ........ e e
WHEEL -gauge. . . ...... e A

TIRE - 11 x 4.00 - 5 .......... e e e

RIM = B e e

BEARING ~-wheel. . . oL .o oo T
CBOLT - 1/2" - 13 x6-1/2" ........... PR e
BOLT -wing........ . ... .. e
NUT - gauge wheel handle . :..................... -
BREAKER - circuit, 10amp . . ......... .o on
COLLAR-set..,.......... PR e e

------
......
.......
......

PIN - ““fas-tatch” .......... et e

......................................

PIN -cotter, hair . . ... vt 7 it et i e i e nansmans

PR
......
.......
......
......
....... .
......
.......
......
......
------
......

REQ'D

]
1
1 '
1
1
1
1
]
1
2 N
2
2

2
2

ONNNNNNOONN=SRNNRNNE AR SRR BRNN =

October 1994




: 1., C 39205 MOUNT -gearbox . . ......... e e een e 1
C 2 C 37876 GUARD -belt .. ... .. ... ..o, T 1
3 C 37877 ANGLE -gearbox mount .. ............. e 1
4 C 37929 . TIGHTENER - belt ... ... . o i e e 1
B G 37880 "HOUSING - spindle ... ... e B 3
6. C. 37881 SPACER -spindle . ........... fe e e 3
7 C 37883* SHAFT - spindle, short .. ................... e 2
7 C 44128 ** - "SHAFT -spindle, short ... ... ... ... . i 1
8 C 37884* SHAFT - spindle, long .. . .. ............ [ e 1
8 C. 44130** - SHAFT-spindle,long ... ... ... ... euunun.. e 1
9 C 42788 * BEARING -spindle . ............ e e e P 3
10 C 37930 ‘ BLADE - mower ............ i e e e 3.
10 C 44136 ** " BLADE -mower ... .. ...... e e e 1
11 c 37931 . PULLEY -spindle, .. ... ... ... .. o i, e 4
12 C 37932 . PULLEY - gear box output . . . .. PR e TR k)
13 C 37883 . PULLEY -gearboxinput ... .. ... .. ... . e, 1
14 Cc 37933 : PULLEY -idler, large . . ... ... ...t e 1
15. C 37934 PULLEY -idler, small. . ... ... 0. . . . . i e i e 1
: 16 C 379356 BELT - deck ....... e e e e e 1
17 "C 37895 . BELT - dfive ... vt a e ieaaas i aa e 2
! 18 C 37898 GEAR BOX - angle drive (see page- 85 fort repairs) (Cums model) 1
B 18 C 42775 GEAR BOX - angle drive (repa:rs page 85) {Superior model) .. ... .. . 1
19 C 37888 SPACER - Washer . . .. ..ttt it et e Co12
i - 20 c 37801, . "BOLT - 1/4" -20x 4" .......... e 1
' 21 . . '€-39386 BOLT -5/16"" - 24 x3/4" lock . . ... ... . cuiiirenian .3
22 - C 37900 WASHER - 6/16" -10ga. ...........chiiiiininienneen, 3
23 C 37886 . 'WASHER - blade . . .. .. e e e e e e e e 3.
24 . € 375%57" BOLT .- 3/8" - 24 x 1-1/4" i it e 3
24 “113- 268 ** BOLT - 3/8 - 16 x 1* (also reqmred 131-1216 locknut) ......... 6
25 . € 29581 - .- KEY - 3[16” X1 s e et ae e e 6 -
- .. 26, C 37937 + SPACER -idlerpulley ........... et e 1
N - 27 113- 312 BOLY - 71167 - 14 x 1-1/4" i e e K 12
‘ 28 192- 22 LOCKWASHER - 7/16" . .. . . ... oo i e e A2
29 128- 104 NUT - 7/16% - 14 L i it e e 12
.30 13- 267 - BOLT -3/8" -16x 2-1/2" . ...... e e e 1
31 129- 103 NUT-3/8"............... e e e 1
© 32 ©.192- 21 - LOCKWASHER - 3/8" /. . i e et e e 1.
33 . 113- 208 . . BOLT -3/8" -16x1-1/4" .. ............. e e b e e e 1
: - 34 131- 1. NUT - 1/4" -201lock ............ e el 1
S - . R : 3  i11- 371 T BOLT - 3/8” - 16 X 17 CAMIAOE .o o oot ee et ciaeaenns 1
. A : : I L. 36 113- 103 . BOLT - 5/16” - 18X 1" ..o, e 4
. : o - S 37 .192- 20 LOCKWASHER “5/168" ... ... ... cotnuniannnn. (P 65
: a8 o 113- 102 . BOLT - 5/16"-- 18 x.3/4” .............. S 1
) 39 129- 102 NUT-5/16"-18........ ... ..o .. e e A
40 13- 1 BOLT - 1/4"" - 20 x 1/2" . ..... e e 2
41 192- 19 - LOCKWASHER - 1/4" . ... e [ .2
A ‘ . K : . ‘ ' . 42 C 37902 - - HOUSING ASSEMBLY - spindle (includes ref 5 8, 9} ............. 3
- . . : o : : ' ‘ .43 219- 20 FITI'[NG grease 1/4°' -28.........: e 3
' ' *use before SIN: 013306046 .
“**yuse S/N: 013306046 and after
) - '/' |
N ! !'
8-58030-83 October 1994

52’° MOWER DRIVE ' -

PART NO.‘ v DESCﬁIPTION

REQ’'D




‘84

62" MOWER DECK AND ATTACHING PARTS

REF. -~ PART NO. ' DESCRIPTION , \ ' . REQ'D
1 C 44088 DECK - B2 . i e it e i e i e Y e e 1.
2 C 41396 CHUTE -footguard . ......... ... ...ttt 1
3 C . 41400 MOUNT -footguard . . ...t 1
4 C 41392 COVER -pulley . ... ... i i e i s et cr i e a s 1
5 C 41378 COVER - CoMIBr ...ttt ittt na e ienanas 1

.6 C 41373 . COVER-LH......... N PR e 1
7 € 37956 SHOE -skid LH. ................ e [P 1
8 C 37810 - ROLLER-anti-skid .. ..... . ... ... . . . i, A
9 C 37911 SHAFT -rolter. . _. ... e e 1

10 c 37912 BRACKET - gauge wheelmount ... .............. ... ....... 2

11 C 37913 MOUNT -gauge wheel ... ........ . ... ... .. .. ... . 00 ... 2

12 C 37914 FORK - gauge wheel . ... . ... . . .0 i it a s 2

13 -C 37915 . AXLE -gauge wheel . ..., ... e 2

14 C 37916 WHEEL -gauge. . s . ... ... L e 2

- c 37917 CTIRE-11x4.00°-5 L L i e 1
C 37918 RIM - B L e e e 1

: C 44499 . BEARING -wheel. ... ... .. i 2

15 113-2419 : BOLT - 1/2" - 13 x B-1/2" . i 2

16 C 37820 BOLT -wing . .. oi e o e e P F S 4

17 Cc 37921 . NUT -gauge wheethandle . ... ... ... . .. . ... . .. ..... . 4

18 C 37505 ©* = BREAKER-circuit - 10amp ... . ... ... e mnnnnnnetuns 1

19 C. 37860 C COLLAR -set 17 L e et e c 2

20 C 37824 " BEARING - 1" . ........... e e RPN [ 4

21 . C 37922 CPIN - fastatch’ L. e e e 1

22 c 10821 PIN-deck ................. e 2

23 C 29029 .  PIN-cotter, hair........... ... . ... . i 12

24 C 37957 SHOE -skid RH. ........... e e e e et e e 1

25 NSS SCREW - thumb /4’ - 20 x 1/2"" {use 113-3 and 192-19). .. ... 4

.26 " NSS : SCREW - wing 1/4" - 20 x 1" {use 113-3)............ e 1

8.58030-85 © © | | ‘ . October 1994




. REF. © PART NO.

" B-58030-87

62" MOWER DRIVE

.. DESCRIPTION

«use before S/N ‘013306063
“**use S/N 013306063 and after

REQ'D

1 C 41757 MOUNT = GEAT DOX -+« o v v o oo e e i e et e e oo e e 1
2 C 37876 ,-- GUARD-belt....... ... . ... ... .. . .. .. i 1
3 Cc 37877 - ANGLE -gearbox mount .. ... ..... 0 ... .t 1
4 C 37829 - TIGHTENER -belt . .. ... e e i et 1
5 £ 37945 HOUSING -spindle .. ........ ... ... ... . i "3
. 8 C. 37946 SPACER -spindle .. ........ ... 0t e e e 3
7 C 37947 - SHAFT -spindle, short . .. ... .t i i e s et 2’
7 C 44132 ** SHAFT -spindle, short .. ......... ... i entnnn 2
B . C 37948* . SHAFT -spindle, long ... ......... . i it 1
8 . C 44134 ** SHAFT -spindle, long ... .. .. ... .0 it it i iiee e e 1
‘g - ¢ 42786 BEARING -spindle .. ........... ... ... ittt - 6
10 C -37949*% BLADE .. .... T SR 3
10 C 44138 ** . BLADE . S e e 3.
11 - C 37950 PULLEY -spindie . . .. ... ... ... . i i -4
12 C 37932 7 PULLEY -gearbox output . . .. ... . . et in it et e e -1
13- C 37893 PULLEY -gear box input . . . ... .. ... i e e 1
14 C. 37933 - - PULLEY -idler, farge = . . .. . ... o i e e e 1
15 C 37934 - PULLEY -idler, small. . ... ... ... it inennn - 1
16, C 38929 BELT -deck .. .. ... e e e e 1.
7 C 38566 BELT - drive .. . . et e e 2
18" C 37898 'GEAR BOX - angle drive-(see page 85 for service) (Curtis model) . 1
18 . ‘C 42775 - . GEAR BOX - angle drive (see page 85 for semce) (Superior model} 1
19 C 37888 © OWASHER - SPACEr . . . ... L e e ‘12
20, C 37901 O BOLT - 14" - 20 x 4" e e e 1
21 C 39386 BOLT - B/168" - 24 x /4" ... . i e 3
22 C - 37900 WASHER - 5/167, 1088 .. ..ottt i i e i i 3
23 - C 37886* WASHER-blade . . ..., .. . i e e 3
24 C 37557* BOLT - 3/8" - 24 x 1-1/4" e 3
24 713- 268 ** BOLT-- 3/8"" - 16 x 1" (also reqmres 131-1216 locknut) - .. . . . ... N -1
25 .C 29581 o KEY - 3167 x 318 X 1 e e i &
- 26 C 37837 - SPACER -idlerpulley . .......... .. ... ... vl 1
" 27 C 37951 . HOUSING ASSEMBLY - spindle (mcludes ef. 5,6, 9 ........... 3
28 - 219- 20 FITI'ING grease 1/4'7 - 2B. . . ... . i 3

October 1994 -




P.
oo 89
N 4 .
. GEAR BOX (MOWER) -
6’* . : o {Curtis) . ‘
REF.  PART NO. *  DESCRIPTION o : _REQ'D
© C 37898 GEARBOX ................. e . 1.
T C 37969 . - HOUSING-half..........0..c. it 2
2’ C 29681 <. U KEY - 3B X 3167 x 1 L it e -2
3 - € 37960 . SHAFT -input .. ..... e e e e Y e 1~
4 C 37961 . +BEARING -ball ~................ e e e 1
5 C 37962 . BUSHING - pipe 1/4" x 1/8" .. . .. . .cv i 1
6 . C 37963 RING -retaining . . .. ... ... i e 2
7 C 37964 . .- GEAR-outputshaft .......... . . ... ... i i 1
‘8 . C .37965- . SHAFT -outptt . . . . .o i it 1
9 C 37966 - BEARING -ball ....... .. e e e e e 3
10 . C- 37967 - . LOCKWASHER ........... e e DU ... 6
11 C 379868 .. JCAP SCREW - allenhead .. .. . ... . ... ... ... ...... L. 6.
12 C 37974 FITTING - grease 1/4" NPT . ... ... . . . i 1
. 13 - C 37969 SEAL -shaft . ... . . e + 2
14 c 37970 . GEAR -input shaft' ......... e W e 1
15 C 37971 ' . PLUG -expansion ........ e . e S
16 C 37541 . . ELBOW -street 1/8"" x90° .. .......... ... et . 1
17 ~ C- 37973 T OVALVE -relief L e e e 1.
: ' C 37975 _ GREASE - synthetic, cartridgeq .............................. 1
i . ” v .
j / ' 'GEAR BOX (MOWER)
| a ' - ' {Superior) - v ¢
i ' , . o » .7 .. . ) . + . . ;
. ! 1 € 42924 - SHAFT - pinfon, with gear. ... ... ... .. . i, 1
%?-“ i 2 C 42923 v SHAFT -cross,'withgear .......... ... ... .ooiiiinane. . i
‘ . 3 . C 429317 % HOUSING - with tapped holes.. . . .. e e e -1
: : 4 C °42927 - % HOUSING - with thru holes {not shown) ... ............. P o1
5 C-42918. . ‘CUP-bearing............. e e i . 4
6 C 420921 . SCONE-DaNg . ... .couuuvnnnenmenene e ‘4
. 7 C.. 42919 RING-retaining . .... ... e 1
' 8 C 42920 PLUG - pipe 1/4" . .. . e N
’ 9 ~ C 42922 SEAL -shaft............ e e e L. P 2 .
10 - € 29581 KEY - 3/1168" x 1" inputshaft ... .... ... .. .0 . ... . e 1
1. C 42928 PIPE-vent............... et e e PR . 1.
12 C 42926 . BOLT - 5/16" x 1" .socket head (not shown) ................. 8
13 C 42925 CAP-end ............... T 1
14. C 28215 . KEY.-3/16" x 5/8" output shaft ............. e AR 1
. T - | '
. . \
‘ . . i
0 .\‘I - ,
. ‘ ) . 3
- / . s 1 { \
. , \
G n )
9 ‘ ' ! >
= 7 . . ) ) . \\ s - ' .
(1 8-58030-89 . ' Co Lo . ’ ' ; October 1994
- [ L - R . \‘ . . .
- l‘\




